
 

Approve Return Deny Signatures Date 

X   Jinsu Kim 
Jinsu Kim / Environmental Engineering Specialist November 16, 2023 

X   Daniel W. Martin 
Daniel Martin P.E. / Environmental Engineer Manager November 17, 2023 

X   Maria D. Bebenek 
Maria D. Bebenek P.E. / Program Manager November 17, 2023 

 

SOUTHCENTRAL REGIONAL OFFICE 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0008869 

Facility Type IW APS ID 8869 

Major / Minor Major Authorization ID 909218 

a 
Applicant and Facility Information 

a 

Applicant Name 
Pixelle Specialty Solutions, LLC 
(formerly P.H. Glatfelter Company) 

 

Facility Name 

Spring Grove Mill  
(formerly P.H. Glatfelter Company-Spring 
Grove Mill 

 

Applicant Address 228 S Main Street   Facility Address 228 S Main Street   

 Spring Grove, PA 17362-1000   Spring Grove, PA 17362  

Applicant Contact Stacey Campbell  Facility Contact Jonas Pantalone  

Applicant Phone 717-995-8301   Facility Phone 717-955-8234  

Client ID 82539  Site ID 249607  

SIC Code 2621  Municipality Spring Grove Borough  

SIC Description Manufacturing - Paper Mills  County York  

Date Application Received December 29, 2011  EPA Waived? No  

Date Application Accepted January 6, 2012  If No, Reason Major Facility  

Purpose of Application NPDES Renewal.  

 

 

Summary of Review 

P.H. Glatfelter Company (Glatfelter) has applied to the Pennsylvania Department of Environmental Protection (DEP) for 
reissuance of its NPDES permit.  During the permit term, a transfer permit application was submitted to DEP, requesting all 
existing permits associated with Glatfelter be amended to reflect a change in ownership from Glatfelter to Pixelle Specialty 
Solutions, LLC (Pixelle).  This fact sheet will address both renewal and transfer.  Also, the terms, Pixelle and Glatfelter, will be 
used interchangeably as the name of the permittee throughout the fact sheet.              
 
Based on the review, it is recommended that the NPDES permit be drafted.   
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge 
   



NPDES Permit Fact Sheet NPDES Permit No. PA0008869 
Spring Grove Mill  
 

2 

Permit Status  

 
The current NPDES permit renewal was issued on May 31, 2007 and became effective on July 1, 2007.  The permit expired 
on June 30, 2012.  The terms and conditions of the permit have been administratively extended since that time in accordance 
with 25 Pa Code §92a.7(b).  The Water Quality Management (WQM) permit nos. 6780201 (1980), 6797201 (1997), 6709201 
(2010, amended in 2011), and 6710201 (2010) were previously issued for construction and operation of the wastewater 
treatment units at this site.  These WQM permits have been amended once again on June 22, 2021 to reflect a change in 
ownership from Glatfelter to Pixelle.     
 
In addition to these permits, Pixelle is also required to obtain approvals from other Programs in DEP such Wase 
Management, Air Quality, Environmental Clean Up and Wasteways and Wetlands.  All permits/approvals are available for 
file review at DEP Southcentral Regional Office located at 909 Elmerton Avenue, Harrisburg PA 17110.        
 
 

Facility Information  

 
Under the Standard Industrial Classification Code 2611, Pixelle owns and operates a fully integrated kraft pulp and paper 
mill located in Spring Grove Borough, York County, approximately 40 miles southwest of Harrisburg, Pennsylvania.  This 
mill has been producing bleached kraft pulp and fine paper (coated and uncoated) since 1864.  Considering a number of 
industrial activities performed and type of wastewater generated at the mill, Pixelle is categorized a major industrial facil ity 
less than 250 MGD under 25 Pa Code §92a.26(c).  Given that the permit was last reissued in 2007, EPA NPDES Permit 
Rating Work Sheet was prepared for this permit renewal to confirm that the facility is considered a major industrial waste 
facility.  The Work Sheet is included in Appendix A of this fact sheet.  The entire site consists of the paper mill, raw material 
storage areas (i.e., coal pile, wood logs, etc.), loading/unloading areas, water intake structures, primary and secondary 
wastewater treatment plants, office building, closed landfill areas, and parking lots.    
 

I. INDUSTIRAL PROCESS 
 

Pixelle uses softwood (pine) and hardwood in production.  The past five-year paper/pulp production data supplied by 
Pixelle were summarized below:  

 

 2016 2015 2014 2013 2012 

Total Annual Paper Production (tons) 423879 427990 442341 445598 453881 

Annual Average* Paper Production (tons/day)  1183 1192 1233 1236 1255 

Total Annual Hardwood Pulp Production (ADT**)  119166 113248 116524 112539 120903 

Annual Average* Hardwood Pulp Production (ADT**/day) 336 330 331 322 342 

Total Annual Softwood Pulp Production (ADT**)  108469 99370 105352 106120 105439 

Annual Average* Softwood Pulp Production (ADT**/day) 306 291 300 308 306 
*Average based on actual total operating days; **ADT = Air Dried Metric Tons (tons*1.10231)  

 
Although these data were from more than 6 years ago, a representative from Pixelle has recently confirmed that no 
changes have been identified in terms of the industrial operations performed at the site.  As a result, these data will 
still be used for this permit renewal.   
 
All logs delivered to the wood yard located southwest of the facility are debarked, chipped and then segregated by the 
wood type.  Any reject and bark will later be transported to the boilers for use as fuel.  Purchased chips can also be 
delivered directly to the mill.  All woodchips are then screened and stored outside prior to pulping process.  
 
Pixelle utilizes the kraft chemical pulping process to separate the cellulose fiber from the lignin.  Wood chips are first 
cooked in a digester using white liquor (cooking chemical) and heated water.  The pine pulp is produced in a continuous 
digester and hardwood pulp is produced in nine (9) batch digesters.  The pulp is then washed and screened to separate 
spent-white liquor (i.e., black liquor) and uncooked woodchips.  Black liquor is then treated and recycled back to 
digesters for reuse.   
 
The pulp formed (i.e., brown stock) is then sent to the extended oxygen delignification stage where any remaining 
lignin and color being removed from the pulp.  All washed/screened pulps are then bleached through a chlorine dioxide 
stage, hydrogen peroxide reinforced caustic extraction stage, and then through a final chlorine dioxide stage prior to 
paper making processing.  Both hardwood and softwood pulps are bleached using the elemental chlorine free 
bleaching (ECF) technique in which chlorine dioxide (CIO2) is used in lieu of chlorine (CI2) and hypochlorite (CIO-), 



NPDES Permit Fact Sheet NPDES Permit No. PA0008869 
Spring Grove Mill  
 

3 

generating reduced levels of chlorinated wastewater.  Pixelle indicated that the facility produces approximately 55% 
bleached hardwood pulp and 45% bleached softwood pulp.   
 
During the paper making process, materials are dewatered, pressed, dried and wound into large rolls of finished 
product.  For the entire process, Glatfelter utilizes four (4) paper machines, two (2) coasters, one coal-fired power 
boiler, two (2) gas-fired power boilers and one kraft recovery boiler.  The recovery boiler is used to burn the 
concentrated black liquor extracted from the pulp.1    

  
II. SOURCES OF WASTEWATER 

 
According to the renewal application, the facility generates about 13 MGD (average monthly) and 19 MGD (daily 
maximum) of process wastewater from pulping and paper making process.  According to Glatfelter, of the entire 
process wastewater to the on-site wastewater treatment plant, 34% of influent comes from the paper machine sewer, 
48% from the bleach plant and 18% from all other sources including filter plant blowdown and backwash water, boiler 
and cooling tower blowdown, miscellaneous pulp mill flows, coater sewer flows and collected storm water.  It is 
noteworthy that the paper machine sewer produces significant amount of heated wastewater within this 34% flow 
contribution.              

 
About 18 MGD (average monthly) and 23 MGD (daily maximum) of non-contact cooling water is generated from No. 1 
turbine generator condenser (No. 2 Surface condenser is no longer being used as of June 2011) and is discharged via 
Outfall 002.  This is once-through non-contact cooling water.          
 
Backwash water generated from two (2) existing water treatment plants is either commingled with process wastewater 
or directly sent to the onsite wastewater treatment plant.  About 0.12 MGD of backwash water generated from these 
water treatment plants.   
 
Any sanitary wastewater generated from Pixelle is sent to Spring Grove WWTP.  Previously, Pixelle received partially 
treated sanitary wastewater from Spring Grove Borough and Jackson Township wastewater treatment facilities and 
uses them as a nutrient source for its treatment processes.  Glatfelter notified both municipalities via a letter dated 
December 11, 2013 that additional treatment will no longer be provided by Pixelle beyond June 2017.  As a result, 
Spring Grove Borough proposed an upgrade to its treatment process in 2014 and requested an NPDES permit to 
discharge its effluent to the Codorus Creek.  This upgrade was completed in June 2017 and Spring Grove is currently 
authorized under NPDES permit no. PA0266086 to discharge its effluent to Codorus Creek.  Jackson Township is also 
currently in the process of obtaining the NPDES permit and WQM permit for upgrade/expansion of its sewage treatment 
plant (i.e., based on a review of Jackson Township’s planning module, the termination of service is seemingly extended 
up to July 31, 2019).  All process wastewater generated from this facility as well as sanitary wastewater, if any, is sent 
to an on-site wastewater treatment plant prior to discharging via Outfall 001.   
 
Groundwater is pumped at four (4) different locations within the site and discharged to either primary wastewater 
treatment units or to the secondary treatment plant.   
 
Stormwater runoff is discharged via a number of stormwater outfalls located throughout the site.       
 

III. WASTEWATER TREATMENT TECHNOLOGY 
 
Pixelle utilizes an on-site activated sludge wastewater treatment facility for its process wastewater.  While the primary 
wastewater treatment units are located just south east of the mill, the rest of the treatment units (“secondary plant”) 
are located about a mile east from the mill.  These primary treatment units, except for the equalization basin, have 
been used since 1940s (i.e., the equalization basin was permitted in 1980s) and the secondary plant was permitted in 
1997.  The treatment process is as follows:  
 
Bar Screens → Primary Clarifiers (3) → Equalization Basin → Contact Stabilization Basin/ Aeration Basins (2) → 
Secondary Clarifiers (4) → Effluent Cooling Basins (2) → Outfall 001 to Codorus Creek 
A site visit dated December 14th of 2017 revealed that the existing stabilization and aeration basins directly receive 
condensate from the papermill continuously.  The current environmental site representative indicated that discharges 
of condensate must be made to the treatment process where the biological activity occurs per its current permit issued 
by DEP Air Quality Program.  Due to the significant amount of heated water is discharged to the on-site wastewater 
treatment facility, Glatfelter was required by the last permit renewal to address thermal discharge issue by installing 

 
1 Source Water Baseline Biological Characterization Study Plan for P.H. Glatfelter’s Spring Grove mill, June 2017, Normandeau Associates.   



NPDES Permit Fact Sheet NPDES Permit No. PA0008869 
Spring Grove Mill  
 

4 

cooling technology.  As a result, Glatfelter under the WQM permit no. 6709201 (issued on June 24, 2010) constructed 
two (2) cooling basins equipped with spray coolers.  During the site visit conducted on December 14, 2017, Glatfelter 
indicated that these cooling basins are capable of removing heat from effluent up to 15°F.       

 
There are two (2) emergency basins located adjacent to the existing aeration basins.  These emergency basins are 
used for the temporary storage of wastewater in case the wastewater treatment plant receives highly-concentrated 
residual wastes.  The basins are either lined or concrete-based.   
 
Sludge generated from the on-site wastewater treatment facility is processed through existing thickeners (2), 
flocculation tank, and filter press.  According to Glatfelter, most of the waste treatment plant sludge generated on the 
site is burned in the boiler as supplemental fuel.  Any remainder is hauled off-site to a permitted facility that composts 
it which other organic waste and uses the resulting product as a soil amendment in mine reclamation efforts.       
 
According to Pixelle, there is currently no treatment associated with non-contact cooling water discharged via 002.     
 

IV. OUTFALLS / INTERNAL MONITORING POINTS 
 

The discharges from all existing active outfalls are to Codorus Creek.  Outfall 001 is located east of the mill, just north 
of the treatment facility at RMI of 24.45 (39°52’42”, -76°50’51”).  Outfall 002 is located south of the mill at RMI of 26.3 
((39°52’13”, -76°52’16”).  Between these two (2) outfalls, Spring Grove discharges its treated sewage at RMI of 26.14 
(39°52’24”, -76°51’28”) and Jackson Township is expected to discharge its treated sewage at RMI of 25.57 (39°52’44”, 
-76°51’12”).  There are fifty-six (56) stormwater outfalls located throughout the site.  Most of these stormwater outfalls 
discharge directly into Codorus Creek or dry swale which ultimately discharges into Codorus Creek.  More details on 
these stormwater outfalls are discussed starting on page 7 of this fact sheet.    
 
Throughout the manufacturing process, Pixelle has been consistently monitoring certain influent wastestreams at two 
(2) internal monitoring points; MP-101 and MP-102.  MP-101 receives bleach plant effluent from the Softwood fiber 
line and MP-102 receives bleach plant effluent from the Hardwood fiber line.  Both internal monitoring points currently 
have effluent limits and monitoring requirements associated with its wastestream.  More details will be discussed later 
in this fact sheet.           
 

V. WATER SUPPLY 
 
Codorus Creek is the source of water for Pixelle.  The mill withdraws water from two (2) intake points in the Mill Pond, 
an impounded portion of Codorus Creek created by the Mill Dam located near the mill.  These intake points are 
Powerhouse intake and New Filter Plant intake.  All withdrawn water from these intake structures is used for industrial 
purposes only.  The Powerhouse intake withdraws a maximum of 16 MGD, of which approximately 15 MGD is used 
for cooling water purpose(s) such as non-contact cooling, boiler water make-up, and co-gen cooling tower make-up.  
The New Filter Plant intake withdraws a maximum of 12 MGD, of which a majority of withdrawn water is used for 